Rl m | D RD80763TR/RD80964TR o FIGURE A

(FIGURE A, FIGURA A)

PR




RlMlD RD80763TR/RD80964TR Gasoline Pressure Washer

KEY P/N

1 661554001
661554002
661555001
661555002
660869005
661503001
661505003
661505005
660973013
940971011
661556001

- O © 0o ~NO O WDN

—_

661501001
120900031
940617012
940780001
661558001
661557001
678774002
678016006
678610002
638128004
940693003
518724002
678600002
638128001
638679001
638678001
638386002
638675002
940654053

- 4 a4 a4 a4 a4 a4
© 00N O~ wWwN

W N MNDMNDNDMNDMNDNDDNDDNDDN
O © oo N OBk~ WDNM-—=2O

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

*

DESCRIPTION QTY
Bolt (M8 x 46 mm, Hex Hd.)......ccccevnivriiennnne 2
Bolt (M8 x 70 mm, Hex Hd.).....covrveniiieenee. 2
Screw (M4 x 12 mm, Button Hd.).........ccceeu...e. 3
Screw (1/4-20 x 2.1 in., Torx Hd.).....coeeeuveennnes 1
Bolt (1/4-20 x 52 mm, Hex Hd.) . 4
Bolt (1/4-20 X 1 iN.)eviviriiiiineeiereeee e 2
Bolt (M8 X 50 MM) ....eveeevrereceee e 4
Bolt (M8 x 36 mm, Hex Hd.).....c.cceceerereerenen. 4
Bolt (M8 x 67.15 mm, Hex Hd.).......c.cccevuerneene 2

Hang Tag (Engine)

Screw

(1/4-20 x 1.77 in., Torx Truss HA.) ..c.cevevvvennnes 4
Screw (1/4-20 x 1.85 in., Torx Hd.).......cccueueeee. 1
Wand Holder Kit.......coooooeeiiieieieeeeeeeeeeene 1
Quick Start Label (ENGINE)........cccceevvereerceereenne 1
Pump Quick Start Label.............. w1
Bolt (3/8-16 x 1-3/8 in., Hex Hd.) ......ccccvnnenen. 4
Bolt (5/16-24 x 3/4 in., Hex Hd.).....ccoeeeennnen. 4
Lock Nut (M8 x 1-1/4 in., Hex Hd.) ............... 14
Lock Nut (1/4-20) ....eceeereeeereeeeeeeeeeeneeeens 11
LOCK NUt (M4)....eeeeeeiee e 3
Washer (174 iN.)..cvceeeereeereeee e 5
Handle Release Label ... w1
Washer (D20 X D8 X 4.5t).....c.ccceeveveeeeceeereieennns 2
Washer (M4) ..coeeeeeeeeeeeeeeeee e 1
Washer (5/8 iN.) ..cccveieeeiiiiiiiiiecrecee e 2
Lock Washer (3/8 iN.)..c.ccccueveeceereeceee e 4
Lock Washer (5/16 in.)....cccevvvrvereriereeieenneeees 4
Washer (3/8 iN.)...cccevuieeiiiiiiiiieiecec e 4
Washer (5/16 iN.).cccueeeecieeeeeee e 4
WarningLabels..........ccocveiiiiiiiiiiieieecneee 1

* Standard Hardware Item — May Be Purchased Locally
** Parts available at your local Subaru Robin dealer

KEY P/N

31

32
33
34

35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

50
51

52
53
54
55
56
57

308938005

308937002
518932001
940786002

940726009
638680001

638677001

638385005
308936003
678406004
620505001

678146002
308910001

308494042
940654059
940778004
308710004
940726010

308235001
308235002

986995001
940654058

308692003
308661004
518954001
518955002
570554001
570712001

*

*

*

*

DESCRIPTION QTY
Right Frame Assembly

(Inc. Key Nos. 3, 20, 24 and 57) ......cccceevveennen. 1
Left Frame .....coooeeieeeeeeeeeeeeeee 1
Handle Tube Cap.....cccceoveriienieiieenieeeeeeee 2
Trigger Handle Max

Pressure Label.........cccooieeiniiieeeeeeeen 1

Trigger Handle Label ..

Logo Plate .. w1
Face Plate ........cccoviieeiiiieeeeeeeee e 1
Engine Plate ........coooieiiiiiiieeeeen 1
Hook Assembly (Inc. Key Nos. 9 and 18)........ 1
Connector Pin (1/4 iN.)..cccciiiiiiiniiiieeceeeen, 2
AXIE e 2
HitCh Pin...eceee e 2
Release Pin.... 1
Spray Wand........cccceeeeceeeeciee e ccee e eeee e 1
Low Oil Warning Label .........cccceeveeriiericnnienne 1
Hot Surface Label ..o, 1
WHEEI ... 2
Performance Label ..........cccooiiiiiiiniieeeeee, 1
EX21 Engine (RD80763TR)......cccceeererrireaannanns 1
EX21 Engine (RD80964TR).......cccvveeruerriueaneenns 1
Data Label ....ccccceeeiiieieeeeeee e 1
Trigger Guard Warning Label

(French/Spanish) .......cccceevceeeeiiieenniiee e 1
Garden Hose Coupler w/Filter.........ceeecuveennnes 1
Quick Disconnect (Female 3/8 in.) .......ccccueenee 1
Trigger Handle Storage ........ccoceeveerierienneenne 1
Wand HoIdEr ....coooieiiiieeee e 1
Wear Pad.......cccoiiieeieeeeee e 2
Rubber BUmper.........cooveiiniieeeeeeeee e 1

3

KEY P/N

58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79

80
81
82
83

513122001

638637002
570727002
308697007
308698007
308699007
308700007
308835002
561399003
518391001

678148002
310660002
310664001

308940001

308909002
940778005
120950013
308694014
570733002
678169004
678793001

940654061

310853001
660738001
522521001
678409006

Not Shown:

N/A
988000069

*

DESCRIPTION QTY
Auxiliary Handle Assembly..........ccccccvvieeenenne 1
SPrNG CliP.eeeeeeeeieeiee e
Storage Holder .....

Nozzle, 0° (Red)

Nozzle, 15° (YElIOW) ...ceeveeeeeeiee e 1
Nozzle, 25° (Green)......ceecueerueerieeerieeieeree e 1
Nozzle, 40° (Whit€) ......ceecverireerreeiieeieeeeeeene 1
High Pressure HOSE........cccovcieeiiieieeneeeeeenn 1
INjection HOSE ......eeveveeeciiieee e 1
Injection Hose Filter ... .1
Nozzle Cleaning TOOl........ccoevrveeieeniieeieeeienne 1
Dual Power Soap Nozzle.........cccoooeerieenennnenne 1
Bungee Cord and Bead Assembly.................. 1
Handle Assembly (Inc. Key No. 33)................. 1
Foot ASSEMDIY ....coviiiiiiiieieceeeeeeeee e 2
Hot Muffler Label..........ooccooiiiiiiiieee, 1
Trigger Handle Assembly .. .1
Pump ..o .1
Handle Bumper ...... 2
Thermal Relief Valve ..o 1
SQUArE KEY ..ooiieiiieieeeieeie e 1
Trigger Guard Warning Label

(English)

Engine Hour Meter

Bolt (1/4-20 x 3/4 in. Hex Hd.).....cccociiinnnnne 1
Manual Holder ... .1
Hose Clamp......cccoociiiiiiiiieeee e 2
Oil (SAE 30 or SAE 10W30)......cecveererrenrereenne 1
Operator’'s Manual...........ccccoceeiieiiiiiiicniieeen. 1



FIGURE B
(FIGURE B, FIGURA B)

RIDGI[D RD80763TR/RD80964TR




Rl m | D RD80763TR/RD80964TR Pump/Pompe/Bomba

KEY P/N DESCRIPTION QTY PIECE REF. DESCRIPTION QTE REF. N/P DESCRIPCION CANT.
1 310733003 Qil Fill Cap W/O-riNg.....cceerveeeeireannnne 1 1 310733003 Capuchon, orifice de remplissage 1 310733003 Tapa, orificio de llenado
2 308688006 GAUGE ..ovvereeeeererrrrereeerenenasenensnananans 1 d’huile, avec joint torique................... 1 para aceite con junta térica................ 1
3 120440001 Seal Kit (Inc. Key Nos. 4-8)................ 1 2 308688006 JAUQGE ...cccueeieeeeaiiiiee e 1 2 308688006 ESCala.......cccoeevurmrmrnrininieieeeieeeieneaea e 1
4 308405004 Adapter (Male).......ccccoeeevoveeeveeererennan. 3 3 120440001 Kit de joint (incl. pieces no. 4 a 8)...... 1 3 120440001 Kit del sello
5 570436001 V-PaCKING.....orveereererrrerrrsrrssererseeone 3 4 308405004 Adaptateur (MAle).......co.rreererrerreenen. 3 (incl. pzas. nims. ref. 4 2 8) .............. 1
6 570742004 Seal Case O-RiNG ...rveorverrverrreerreeen. 3 5 570436001 Garniture Chevron .........ccccceeeeeeeene. 3 4 308405004 Adaptador (Macho) ........c.covrrrenene 3
7 570763004  S€l.......oooovveeeeesseeereeeieseeeereeeeseeee 3 6 570742004 Joint torique 5 570436001 Embalaje de labios multiples.............. 3
8 570435001 WaSher (S€al) .....ovverroveeerrrereeerreneee 3 carter de joint d’étanchéité................. 3 6 570742004 Junta térica, estuche para sellos....... 3
9 120441001 Valve Assembly 7 570763004 Joint d’étanchéité ........cccceeveevrieene 3 7 570763004 SellO..ciiieeeeeieieeeee e 3
(Inc. Key Nos. 10-19) ....oooovvvveeenne. 1 8 570435001 Rondelle (joint d’étanchéité) .............. 3 8 570435001 Arandela (sello)....ccocvveeercreiirieeniieeenns 3
10 570742007 O-RiNg (PIUG)...cveveverererererererererereaeaeaens 3 9 120441001 Ensemble de soupage 9 120441001 Conjunto de valvula
11 521407001  SPring RELAINET «.....vovveveeeeeereeee. 3 (incl. pieces no. 102 19) .oeeeeeeeeeenne 1 (incl. pzas. nums. ref. 10 2 19) .......... 1
12 678519005  SPHNG..-rvvverroreeeereeeeeesseeeseessseeseeeeseee 6 10 570742007 Joint torique, bouchon..........cccuueeee.. 3 10 570742007 Juntatérica, clavija.......ccccceeeeeunneenn.. 3
13 678169008 ValVe.ooooo 6 11 521407001 Retenue de ressort.........ccceeeveeeuneeennn. 3 11 521407001 Retén de resorte ......cccceevveervieveerneen. 3
14 310402001 Discharge Seat............oowweeoorormmrrmeer. 3 12 678519005 RESSOM...eevieiieeriiieeeieeeerieeeeeeee e 6 12 678519005 RESOME.....evviiiiiiiiieeiiieeeiee e 6
15 570742006 O-Ring (Discharge Seat) ..........oo..... 3 13 678169008 SOUPAPE...crieruereraeerereerearneeeeaneeeeneeas 6 13 678169008 VAIVUIA......coveiiiiiiieeeeeeeee e 6
16 521409001 O-Ring (Discharge Seat) ................... 3 14 310402001 Assise de refoulement........................ 3 14 310402001 Asiento de descarga........cccceecvvveruneen. 3
17 521406001 Spring Retainer (INlet)...........ovvveerr.. 3 15 570742006 Joint torique, assise de refoulement..3 15 570742006 Junta torica, asiento de descarga......3
18 521408001 Inlet SEat ..oeomoeoeoooooooo 3 16 521409001 Joint torique, assise de refoulement..3 16 521409001 Junta tdrica, asiento de descarga......3
19 570742005 O-Ring (Inlet S€at)..........rrrrrvvveerrr. 3 17 521406001 Retenue de ressort (admission) ......... 3 17 521406001 Retén de resorte (entrada)................. 3
20 678842001 Check Valve SEat ..o 1 18 521408001 Assise, admisSion .........eeeeeeeeererereennns 3 18 521408001 Asiento, entrada.......ccceeeevvvvvieiernnnnnnns 3
21 308826003 ValVe.....ooo 1 19 570742005 Joint torique, assise d’admission ..... 3 19 570742005 Junta térica, asiento de entrada........ 3
22 120442001 O-Ring Kit (Inc. Key Nos. 23-28)........ 1 20 678842001 Assise, clapet antiretour .................... 1 20 678842001 Asiento, valvula de retencion............. 1
23 570742010 O-Ring (Piston Retainer) ..........o......... 2 21 308826003 j\ﬁll']\ﬁocrilgﬁgt antiretour avec ] 21 308826003 Vélvula,. contrc?l .con junta térica......... 1
24 310403001~ Back-up-Ring (Piston Stem)........... ! 22 120442001 Ensemble, joint torique e T agg?%zjggtﬁmlscief 23228)......... 1
25 570742008 O—Rlng (PlSton Stem) ......................... 1 (inC'. piéces no. 233 28) .................... 1 23 570742010 Retén de pistén (i 2.
. . pistdn (junta torica)............. 2
26 570742011 O—Rlng (Inner Valve Retalner) ............. 1 23 570742010 Retenue de piston (jOint torique) ........ 2 24 310403001 Anillo de respaldo
27 570742009 = O-RING (OULEN).....coossvessvnssvvssvcs ! 24 310403001 Bague d'appui, tige de piston............ 1 VAStago del PIStOn........ccerrvererssevees 1
28 570742012 Seat O-RiNG ........cooooiiiiiiriiiininieinns 2 25 570742008 Joint torique, tige de piston ............... 1 25 570742008 Junta térica, vastago del piston......... 1
29 310735002  Fixed Injector (M18 x 1 mm).............. 1 26 570742011 Joint torique, coupelle d’appui de 26 570742011 Junta térica, retén de valvula
30 310923001  Drain Plug .....cooimriiiiiiiiiins 1 soupape (iNterne). ......cccceeeveverereuenans 1 (181 E=Y 1o 1
31 679405002  PlUG..coeiuiuiereriniinirinieiiesisieeiens 3 27 570742009 Joint torique, coupelle d’appui de 27 570742009 Junta térica, retén de valvula
NOT SHOWN soupape (extérieure) .......cccoeeeveeeeeenne 1 (EXTENION).. eveee et 1
900906018  BOtHE Ol e 1 28 570742012 Posez le joint circulaire ...................... 2 28 570742012 Asienteelanillo 0....ccccccvvviviveviiinennnes 2
29 310735002 Fixe d’injecteur (M18 x 1 mm)............ 1 29 310735002 Fuego de inyector fijo (M18 x 1 mm) .1
30 310923001 Bouchon de vidange........ccccceeeeeeiunnees 1 30 310923001 Tapdn de drenaje ......ccceeeeeenveeeeeeennnes 1
31 679405002 BouChOoN......ccocceeeieiiieeiee e 3 31 679405002 TaPON .eeeeireereriieeeriiee e 3
PAS ILLUSTRE NO SE MUESTRA
900906018 Bouteille d’huile........cccoecveieeeeeeinieenn. 1 900906018 Aceite en botella ........cceeeeveeriieenenn. 1





